
� � � � � � � � � � � � 	 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 � � 
� � � � � � � � � � � 	 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 � � �� � � � � � � � � � � � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 �� � � � � � � � � 	 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 � � �� � � � � � � � � � �   � ! " � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 # $

% & ' ( ) * + ' ( , - . - / -0 1 2 3 4 % / 5 5 / & ' 6 7/ 8 8 & ' 9 : ) . & * . * & ; * + 8 ' ) 1 1 < 4 & =2 3 > 1 2 3 4P.O. Box 547 Broken Arrow, OK 74013

Tel 918-251-8511 / Fax 918-259-1575

www.paccarwinch.com

WINCH

®

? @ A B C D E F D G H I J K L B M A E H @ A E B N D G G D N A I E D E O P D L N B Q B P K H A R A H N I N @ K N L D H N I L I L N L D H N I L B G A B N SK O D T I J K U V I L D G G I N @ K L H I C C I E M A E H @ P D L N B Q L K R K L N I W D L H I X A E H @ Y D L N B Z D E F D G [ \ ? ] ] ^ _ U



` a b c de f g h i j h k k l f g mn f ` h o p p l p q r b n

ITEM NO. PART NO. DESCRIPTION QTY.

1 103332 CAPSCREW, HEX HD (1-8 X 2½, G8, Z) 6

2 102597 CAPSCREW, HEX HD (1-8 X 3, G8, Z) 6

3 31039 CAPSCREW, HEX HD (1¼-7 X 3¼, G8, Z) 4

5 70768 NUT,  HEX (1-1/8 - 7) 4

6 27802 STUD 4

7 100396 DUST SHIELD 1

8 26216 SCREW, METRIC HEX HD (M12 X 1.75 X 30 mm, G8.8) 2

9 102883 CAPSCREW, HEX HD (1-8 X 1½, G8, Z) 2

11 70198 TRIM, 15 in (381 mm) 1

12 27767 SPACER, LH 1

13 27766 SPACER, RH 1

14 27803 WASHER, HARD (1¼ in) 4

15 101205 WASHER, HARD (1 in) 4

s



t u v w xy z { | } ~ | � � � z { �� z t | � � � � � � � v �~ | x } � � � � } ~ z | ~ | x } � { � } ~ z | x
� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � �   � ¡ � � � ¡ � � � � � � � � � ¢ � � � � � � � � � � �� � ¡ � � � � ¢ � � �   � � � � � � � � � £ � � � � ¤ � � � � �   � � � ¡ ¡ � � � ¥ � � � ¦ £� � � �§ � � � � � � � � � �   � � � � � � � � � � � � � �   � ¡ � � � ¡ � � � � � � � � � � � �� � �   � � � � � � £ � � � �¨ � © � � � � �   � ¡ � � � ¡ � � � � � ª � � ¡ � � � � ¢ � ª � � �   � � �   � � � � �« � ¬ � � � � � �   � ¡ � � � ¡ � � � � � � � � � � � � � � � � � � � � � � � � � ¢ � � � � � �� � ¡ � � � � ¢ � ­ � ª � � �   § ® � ¯ � � � � � � ¡ � � � � ¢ � � � � � � � � � � � � �° � ¬ � � � � �   � � � � � � � � ­ ± ® � � � � � � � � � � � � � � � � � � � � ¢ � � � � � �� � ¡ � � � � ¢ � ­ ² ³ ´ ® �± � µ � � � � � � �   � ¡ � � � ¡ � � � � � � ¡ � � � � ¢ � ¡ � � � � � ¶ � � � � ¥ � � �² � ¬ ¡ ¡ � � ¯ � � � � � � � ¨ § � � � ¶ � � � � � � � � � � � � � � �   � � � � � � � �  � � � � �   � ­ � � � � � � �   � � � � � � � ¡ § ® � � � � � � � � � � � � �   � � � � � � � ¡¢ � � � � � � � � � � � � � � � � � � � �   � ¡ � � � ¡ � � � � � � � � � � ¢ � � � � � �� � � � �   � � � � � � � �   � � � � �   ¥ � � � � � � � � � � � �   � � � � � � �� � � � � �

´ � ¯ � � � ¢ � � � � � �   � � �   � � � ¡ ¢ � � � � � � � � � � � � � � � � � � � � �� � �   � � · � � � � � ¢ � � � � � � � � �   ¢ � � � � � � ­ � � � � � � �   � � � �� � � ¡ � ® � ¯ � � � � � � � � � � � � � � � � � � � �� ¸ � � � � � � � � � � � � ¢ � � ¢ � � � � � � � � � � � � � � ¡ � � � � ¢ � � �   ¢ � � � £� � � ­ � � � � � � �   � � � � � � � ¡ � ® � � � � � ¢ � �� � � µ � � � � � � ¢ � � � � � � � � � � � � � � ¡ � � � � ¢ � � �   � � � � ¡ � � � � � ¶ � �� � ¥ � � �� � � ¹ � � � ¢ � � � � ¢ � � � � � � ¡ � � ¢ � � � � � ¡ � � � � � � º � � � � � � � �» ¼ ½ ½ ¾ ¿ À Á ¼ Â Ã ¿ ¾ Ä ¾ ¿ À Å Æ Ä Å À Æ ½ À Ç À ½ Á ¼ ¾ ¿ ¾ ¿ À Æ À Ã Ä È È À Â É ÊÀ É Ä ¼ ½ Ë � » z � � Ä Å À Æ Ì ¾ ¼ Â Í ¾ ¿ À Á ¼ Â Ã ¿ Î � Ä È Å Ä Â À Â ¾ É Ì È ÊÌ Í À È Ì Ï Ä Ã Ã Ð Æ ¼ Ñ ¾ ¿ À Á ¼ Â Ã ¿ ¼ Ò Ä Å À Æ Ì ¾ À É Á ¼ ¾ ¿ Ä Ð ¾ Ä ¼ ½ Î

Ó

� ½ À Ì Â ½ ¼ Â À Ò Ò ¼ Ò Ä Ñ Ð ¾ È Ä Ò ¾ ¼ È Å Ä Æ ¾ Ì Â Ã À Á ¿ À Â Á Ä Æ Ô ¼ Â ÍÄ Â ¿ Ï É Æ Ì Ð ½ ¼ Ã À Õ Ð ¼ Å È À Â ¾ Î � Ä Â ¾ Ì È ¼ Â Ì ¾ ¼ Ä Â È Ì Ï Ã Ì Ð Ò ÀÉ Ì È Ì Í À ¾ Ä Ã ½ Ä Ò À ¾ Ä ½ À Æ Ì Â Ã À Ò Ä Ñ ¾ ¿ À ¿ Ï É Æ Ì Ð ½ ¼ Ã Ã Ä È ÊÅ Ä Â À Â ¾ Ò Á ¿ ¼ Ã ¿ È Ì Ï Æ À Ò Ð ½ ¾ ¼ Â À Æ Æ Ì ¾ ¼ Ã Ä Å À Æ Ì ¾ ¼ Ä Â Ì Â ÉÆ À É Ð Ã À É Ò À Æ Ç ¼ Ã À ½ ¼ Ñ À Î

FASTENER SIZE TORQUE (FT-LB) TORQUE (NM)

1-1/4 - 7 UNC 1360 1850

1-1/8 - 7 UNC 960 1300

1 - 8 UNC 680 920

TORQUE SPECIFICATIONS

} ¿ À Á ¼ Â Ã ¿ Á À ¼ Í ¿ Ò Ì Å Å Æ Ä Ö ¼ È Ì ¾ À ½ Ï × Ø � v v ½ Ù Ò Ú Û Ø Û Ü Ý Ô Í Þ Î� Â Ò Ð Æ À Ï Ä Ð Æ ½ ¼ Ñ ¾ ¼ Â Í À Õ Ð ¼ Å È À Â ¾ ¿ Ì Ò Ì É À Õ Ð Ì ¾ À Ã Ì Å Ì Ã Ê¼ ¾ Ï Ì Â É Ð Ò À Å Æ Ä Å À Æ ½ ¼ Ñ ¾ ¼ Â Í ¾ À Ã ¿ Â ¼ Õ Ð À Ò ¾ Ä À ½ ¼ È ¼ Â Ì ¾ À ¾ ¿ ÀÅ Ä Ò Ò ¼ Ù ¼ ½ ¼ ¾ Ï Ä Ñ É Ì È Ì Í À Ä Æ ¼ Â ß Ð Æ Ï Î



Remove blank plate or ripper control joystick (if equipped) from console and retain mounting fasteners.

Install switches (item 7) onto switch plate (item 6) and then proceed to connect ring terminal ends on to 

the respective switch.

NOTE:  Apply decals only after verifying

function and orientation of switches.

Suggested switch orientation as viewed from operators

seat. Switch plate may be oriented inboard or outboard

of winch control joystick.

 ! ! " # $ % & " ' ( ' ( ) * + )
TP

RO

RI

Pump

Tank

LS

H60VS
Control Group
John Deere 750K



• Observe general service methods and safety precau�tions given in John Deere tractor service manual• Prior to installing winch system, tractor must befactor equipped or retrofitting with John Deere WinchPlumbing Installation AT31189 as directed in JohnDeere Instruction Manual T215517• Install winch or tractor in accordance with Carcomounting group part number 63688 before installingcontrol group• On initial startup, winch control and operation maybe slow or unstable until all air has been purged fromhe hydraulic control circuits. Clearing all air from thesystem may require several minutes of operation. Inextreme conditions it may be desirable to manually‘bleed’ the various hydraulic control connectionsInstallation Instructions1. Remove block off pate or ripper control joystick ifequipped from console. Retain mounting fasteners.Ripper control joystick may be removed completely orsecured underneath console using cable ties.2. Install switches (item 7) onto switch plate (6).3. Install switch housing and switch assembly in caboperation console using factory hardware removed instep 1.4. Connect wiring harness (item 8) power plug to tractorpower socket underneath cab operator console.5. Connect wiring harness leads with ring terminal toswitch terminals as follows:• Red and Orange wire pair to Drum Clutch switch• Purple and Orange wire pair to Low Lock switch• Blue and Orange wire pair to Freespool switch6. Remove lower rear fuel tank cover from the tractor.7. Route winch end of wiring harness under fuel tank torear of tractor and out to winch.8. Remove host connection shipping caps from winchand tractor bulkhead plate.9. Connect hydraulic power Pump and Return hoses(item 1) from bulkhead fittings on winch to bulkheadfittings in tractor bulkhead plate as show in JohnDeere Instruction Manual T215517.10. Connect hydraulic control hoses (items 2 and 3) frombulkhead fittings on winch to bulkhead fittings on trac�tor bulkhead plate as shown here and in John DeereInstruction Manual T215517.

11. Connect wiring harness (item 8) plug to winch electri�cal socket .12. Check winch oil level and tractor hydraulic oil level .Top off as required.
13. Start tractor and test all winch functions per winchOperator’s Manual. Ensure Reel�in and Reel�outcontrol operation is smooth. Confirm moving controllever towards the front of the tractor activates Reel�in,and moving the lever towards the rear of the tractorprovides reel out. Ensure switch controlled winchfunctions and decal (item 12) orientation is correct.14. Clean console and apply winch control decals (item18)15. Bundle and secure wiring harnesses and control hos�es using Cable Ties (item 11 and 15).16. Cut Trim (item 18) to appropriate lengths and installon sheet metal edges where hoses or wiring harness�es may rub.17. Reinstall tractor lower fuel tank cover plate.



ó ô õ ö ÷ø ù ú û ü ù ý þ ü ù ÿ �� ù ó ú � � � ü � � � õ �

�

ITEM NO. PART NO. DESCRIPTION QTY.

1 105973 HOSE ASSEMBLY -16 ORFS 90° X 42 in. (1067 mm) 2

2 105974 HOSE ASSEMBLY -10 ORFS 90° X 50 in. (1270 mm) 1

3 105975 HOSE ASSEMBLY -6 ORFS 90° X 50 in. (1270 mm) 4

4 103079 CABLE TIE 8

5 105980 ACCUMULATOR 1

6 109390 SWITCH PLATE 1

7 109811 TOGGLE SWITCH 3

8 105972 WIRE HARNESS 1

9 32489 STRAP, BLACK 4

10 11767 CAPSCREW, HEX HD (5/16 - 18 X 1, G8, Z) 2

11 100858 WASHER, HARD (5/16 in.) 2

12 105680 DECAL, CONTROL 1

13 36618 DRAWBAR PIN 1

14 70148 COTTER PIN 2

15 40107 ELBOW, 90° 1

16 101259 HOSE ASSY -6 ORFS 90° X 23 in. (584 mm) 1

17 102273 TEE 1

18 70198 TRIM, 24 in. (610 mm) 1



� � 	 
 � � 
 � � � � �� � � � � � 
 
 � � 
 � � � 
 �

�

325
PSI

F
S
G

24VDC

T

FSX

24VDC

DC

T

P T

24VDC

S
W
I
T
C
H
E
S

D
C
,
 
 
 
 
F
S
,
 
L
o
w
 
L
o
c
k

"
B
R
"

W
I
N
C
H

B
R
A
K
E

T

 
 
 
 
 
 
 
 
 
 
 
 
B
A
S
I
C
 
W
I
N
C
H
 
 
 
 
 
 
 
 
 
 

"
D
C
"

"
B
R
"

C
O
N
T
R
O
L
 
S
U
P
P
L
Y
 
P
R
E
S
S
U
R
E

C
A
B
L
E

D
R
U
M

"
F
S
"

X

"
D
R
A
I
N
"

 
 
W
I
N
C
H
 
C
O
N
T
R
O
L
S
 
 

 
 
 
 
 
B
A
S
I
C
 
T
R
A
C
T
O
R
 
 
 
 
 
 

B
R
A
K
E

V
A
L
V
E

D
R
U
M

C
L
U
T
C
H

X

F
R
E
E

S
P
O
O
L

 
 
 
 
 
 
 
T
R
A
C
T
O
R
 
C
O
N
T
R
O
L
 
 
 
 
 
 
 
 
 

T

R
E
E
L
 
O
U
T

R
E
E
L
 
I
N

A
S
S
U
M
E
 
4
0
0
p
s
i

XX XX X X HYDRAULIC
INTERFACE

L
S

X

JS
ROTLSPJS

RI

3 1

L
L

 P
U

R
P

L
E D

C
 R

E
D

F
S

 B
LU

E



� � � � �� � � � �  ! " # $ % & % � ' � %  () % � * � + + � + , - � )

.



/

0 1 2 3 40 5 6 7 8 9 : ; < = > ? > 7 @ 7 > 9 AB > 0 C 6 D D 7 D E F 2 B
ITEM NO. PART NO. DESCRIPTION QTY.

1 105141 HYDRAULIC MOTOR (048/024-3100) 1

2 10330 O-RING 1

3 103249 CAPSCREW, HEX HD (5/8 -11 X 1¾, G8, Z) 2

4 102423 LOCKWASHER (5/8 in.) 2

5 25366 O-RING 2

6 82133 BRAKE VALVE ASSEMBLY (Ref. Page 10) 1

7 21134 CAPSCREW, HEX SOCKET HD (7/16 - 14 X 3, G8) 4

8 28964 MANIFOLD 1

9 21135 CAPSCREW, HEX SOCKET HD (7/16 - 14 X 1½, G8, Z) 4

10 104505 HOSE ASSY, -4 ORFS X 10 in. (254 mm) 1

11 27430 ELBOW, 90° ORS/ORB 2

12 101919 HOSE ASSEMBLY, -4 ORFS X 14 in. (356 mm) 1

13 27428 ADAPTER, STRAIGHT ORS/ORB 2

14 40107 ELBOW, 90° ORS/ORB 1



G H

I J K L MN O P Q R L P S L R P M M R T N S UV W I X Y R R O R Z [ K V

ITEM NO. PART NO. DESCRIPTION QTY.

-- 82133 BRAKE VALVE ASSEMBLY 1

1 NSS BRAKE VALVE HOUSING 1

2 24424 VALVE SPRING RETAINER 1

3 104733 SPRING RETAINER 1

4 22450 PLUG 1

5 NSS MAIN SPOOL 1

6 NSS SPOOL STOP 1

7 24186 O-RING 1

8 24423 CHECK VALVE POPPET / RELIEF VALVE 6000 PSI (41,400 kPa) 1

9 24200 PILOT ORIFICE 1

10 24190 CHECK POPPET SPRING 1

11 104732 SPOOL SPRING 1

12 23601 O-RING 2

13 24193 O-RING 1

15 24195 BACK-UP RING 1

19 25663 PLUG 1

20 25403 SHIPPING PLUG 1

21 75288 SHIPPING PLUG 1

22 25661 SHIM, VALVE SPRING AR

NSS - NOT SERVICED SEPARATELY

AR - AS REQUIRED

21

19

20

9

82 10 7 4

5

15

13

6

11

12

3

22
1

\ ] ^ _ ` a b _ c d e f g b \ \h ` ` i ` j _ ` a \ k c k l c m n \ ] ^ _ o b _ c d e f g b \ \h p i ` j _ a q \ k c k l c m

g c ] r ^ s b c k\ ] ^ _ o b _ c d e f g b \ \h p i ` j _ a q \ k c k l c m nt u u v w x y z { | u } ~ � � } { � | u �G � � � � � � � � � � � � � � � � � G � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� H � � � � � � � � � � � � � � � � � � �




